ARFIN—"J SPARE PARTS

i ACNE SR IN=V %
No. Part Names (\[o} Part Names
7 v )X\—H\—t v N FZ02 TPHSEZ (M3x15mmA w2 Z/10A)
FASO1 | Upper Cover Set FZ02 1-833015TPH| Tp Fiat Head Screw(M3x15 HEX/10pcs)
T7HIN— /N )=tV ~ FZ02 1-33020TPH TP ZEX (M3x20mm~Awy 7 Z/T0A)
FAS02 | pitt. Cover / Bumper Set FZ02 : TP Flat Head Screw(M3x20 HEX/10pcs)
N7 v K FZ02 £y RER (M3x3/10A)
FASO3 | Hub Set FZ02 1-§53003 Set Screw(M3x3/10pcs)
H—RtE—/\—t v k FZ02 £y hEZX (M4x5mm/10A)
FAS04 | Servo Saver Set FZ02 1-854005 Set Screw(M4x5 HEX/10pcs)
RILYv 7 Mty h FZ02 +v k (M2.6x3.0) 10> (5A)
FASO05B | \Wheel Shaft Set FZ02 1-N2630N | Nyt(M2.6x3.0) Nylon (5pcs)
YRy 7 htv k FZ02 +v K (M4x5.5) 1O (5A)
FAS06 Suspension Shaft Set FZ02 1-N4055N Nut(M4x5.5) Nylon (5pcs)
PRV v 77—k FZ02 (2% AN) +v K (M5x5.0) 0> (5A)
FAS07 Suspension Shaft Plate FZ02 (2pcs) 1-N5050N Nut(M5x5.0) Nylon (5pcs)
E—9—5ANTFL—hK FZ02 Fvhk (M4x5.6) 75> FrO> (BA)
FAS08 | Motor Dust Plate FZ02 1-N4056FN Nut(M4x5.6) Flanged Nylon (5pcs)
T7Yv 7 FZ02 (4&N) Fv vy FTER (M3x8/5A)
FAS09 | biff. Gear Shaft FZ02 (4pcs) 1-823008 | cap Screw(M3x8/5pcs)
T4V 7y v 7K (F) FZ02 (24 N) Fvy7EX (M3x12/5A)
FAS10 | Diff. Input Shaft (F) FZ02 (2pcs) 1-823012| Cap Screw(M3x12/5pcs)
AU a2—EY 2x11xM4 FZ02 (44 AN) 7w v — (Mbx8x0.5/T0A)
FAST1 | Screw Pin 2x11xM4 FZ02 (4pcs) 1-W500805 | \y/asher(M5x8x0.5/10pcs)
T7—X FZ02 (2A\) J—=ILRRFYUYJ (5x10x4) 4
FAS12 | Differential Gear Case FZ02 (2pcs) BRGOO1 Shield Bearing (5x10x4) 4pcs
XA v — FZ02L —I)LRRTF7 UV (12x18x4) 2A
FAS21L | Main Chassis FZ02L BRGOO08 | Shieid Bearing (12x18x4) 2pcs
Y5 —vv 7~ FZO2L V—)LRRFZU>VT (6x10x3) 2A
FAS522LB | Center Shaft FZ02L BRGO22 | ghieid Bearing (6x10x3) 2pcs
Ny 7 —ZAR—H— FZ02L OV>y (¢1.9x3.4)
FA523 Battery Spacer FZ02L IFW140-06 O-ring ($1.9x3.4)
Y7 —Lty ~ FZ02L-B R—ILTV R 58¢ (12A)
FAS31 Suspension Arm Set FZ02L-B LA43 | 5.8mm Ball End (12pcs)
5> \—X7—tv  FZ02L-B $J3>¥0UY7 (P5/AL> ) 10A
FA532B | Shock Stay Set FZ02L-B ORGO5 | Gjlicone O-ring (P5/Orange) 10pcs
RAVT v 7~ FZ02L-B (2K AN) 5.8mmxM3ERy NiR—J)L (4A/RI—EA> 2014)
FA533 | Swing Shaft FZ02L-B (2pcs) SC241 | 5:8mmxM3 Pivot Ball (4pcs/Scorpion 2014)
A AWV \—Ev k (F&R) FZ02L-B SC246 NNy FU—=ZKZv 7 (16x200mm 24K A)
FAS34 | Ol Shock Set (F&R) FZ02L-B Battery Strap (16x200mm / 2pcs)
TV IN—FZ/)X\—YEv ~ (F&R) FZ02L-B ARy Y F—=7 (156x135x1.5/2A)
FA534-1 | Shock Plastic Parts Set (F&R) Fz02L-B um728 Sponge Tape (15x135x1.5/2pcs)
Y I\—>v 7 K~ (F) FZ02L-B (2K N\) TIT—2X
FAS34-2 | Shock Shaft (F) FZ02L-B (2pcs) VS001 Differential Case
Y IN—>v 7 K (R) FZ02L-B (24 A) Uy £y~ (40T)
FA534-3 | Shock Shaft (R) FZ02L-B (2pcs) V8002 | Ring Gear Set (40T)
ZJ\—F 76T FZ02L-B FIETEY R
FA535-76 Spur Gear 76T FZ02L-B VZ012 | Differential Gear Set
E =74 >FvS20T FZ02L-B 6.8¢p AF—J)Lih—JL (T0A)
FA535-820| pinion Gear S20T FZ02L-B W0202 | g'8¢ Steel Ball (10pcs)
2w )\—RFY > FZ02L-B 5507 Z AGY Y —XE—5— Gl4LY V)L
FA536 Slipper Spring FZ02L-B 70707 | 550 Class G-Series Motor G14L Single
2y X\—=TL—ktv s FZ02L-B Syncro KR-331 {5 (#57)
FAS37B | gjlipper Plate Set FZ02L-B 82135 | Syncro KR-331 Receiver
FA538 éigp‘gr/gh_ai :Zgi-SZOZLB 82238W Egg&z\l\\//vwﬁzﬁa(gr;o/fﬁServo
JYRT4XOV N (XY RNY) 82245 RBAE—R/\DZKA0B0-9TW 75 ¥ E—%4—F BikESC 60A S75%
FA539 | Rear Body Mount (MAD VAN) KYOSHO SPEED HOUSE KA060-91W Brushed WP ESC 60A S-plug
Ny RNy AS—5472F7IL—YavhTasEy b 2x11E> (10A)
FABS02PL | \AD VAN Color Type2 Decoration Body Set 92051 | 5x11 Pin (10pcs)
Y4 (FZ02L-BT V7 ~/2A) Ay 7EY (10A)
EZTO001S | Tire (FZ02L-BT Soft/2pcs) 92638 | 5nap Pin (10pcs)
EZTHO01BKS BERHTAV&RAIL (FZ02L-BT 75v o V7 K/2A) 06441B 2RI F—7(1x100x150)
Glued Tire & Wheel (FZ02L-BT Black Soft/2pcs) Sponge Tape (1x100x150)
EZH001BK R (FZ02L-BT EYRAF—bZvh— TSV T /2N) 06774 5x20x0.2mm= i (5A)
Wheel (FZ02L-BT Monster Tracker Black/2pcs) 5x20x0.2mm Shim (5pcs)
EU>% (E25/10A) 4x10x0.156mm3> L (10A)
1-E025 | E Ring (E2.5/10pcs) 96775 | 4x10x0.15mm Shim (10pcs)
REYEZX (M4x18mm~Ay 7 X/5A) — —
1-514018H| Bytton Head Screw(M4x18HEX/5pcs) x ;?Ei%\;/%gth)gg;\%]/\gigi;?
TPRZ Y EX (M2.6x6mmA v 2 Z/TOA) o e ’
IS1806TPH| TP Button Hoad Screw(M2 6X6HEX!10pcs) Note e som prs 7 ot ok o spar are
1-13010TPH TPARY >V EX (M3x1T0mmAw 2 ZX/10A) Attention ! Certaines piéces ne sont pas vendues au détail.
i TP Button Head Screw(M3x10HEX/10pcs) Algunas piezas no se venden por separado.
1-S30612TPH TPHSEX (M2.6x12mm~Ay 27 Z/10A)
ﬁ) ;"it gf’;d (i/‘l’;e":(g"z's’ﬁl 2 'fé/)fg‘;a X ANT A TS 3V~ Y ERIEWEBY A k& B RS, =k
Z x10mm~ v ) . .
1-S33010TPH TP Flat Head Screw(M3x10 HEX/10pcs) Please see the website for spare & option parts prices.
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A7 32I\—"Y OPTIONAL PARTS

ERE =V i IN—=Y %
No. Part Names \[o} Part Names
FYRINT w7 (4EN) EvIoR7yavIRTI0T (S/EVT /YT R2N)
FAW202-01| Axie Bushing (4pcs) XGS001 | Big Bore Shock Spring (S/Pink/Soft/2pcs)
FAW203 I=N—HYILRA VT >+ 7 NLFZO2L-B (24 N) XGSO011 EvIR7yav I A7I0 (L/EYY IV T R/2A)
Universal Swing Shaft L FZ02L-B (2pcs) Big Bore Shock Spring (L/Pink/Soft/2pcs)
FAW204 HDR-r —JL/\T FZO2L-B (4f&A) 1-NAOSENAB Y MNMAx4B) 7Y FAAV(TILI/TIL—/4N)
HD Wheel Hub FZ02L-B (4pcs) - ™| Nut(M4x4.5) Flanged Nylon (Alumi./Blue/4pcs)
FAW205 HDZAY k/\TJ FZ02 (2fAA) 1-NAOSFNAG FY MNMAx45) 7Sy F4OY(FILI/T—ILR/4AN)
HD Front Hub FZ02 (2pcs) i ™| Nut(M4x4.5) Flanged Nylon (Alumi./Gold/4pcs)
R—=ILAy 7 (HEN) KT Y EZ(M2.6x6)(Ny I R /F5 > /BA)
FAW205-01| gqy Cup (4pcs) 1-812606HT| By tton Screw(Hex/Titanium/M2.6x6/5pcs)
HDY 7/\7 Fz02 (2{@N\) RT >V EZX(M3X10) (N T 2 /F5 > /8N)
FAW206 | 4D Rear Hub FZ02 (2pcs) 1-813010HT} Byjtton Screw(Hex/Titanium/M3x10/8pcs)
HD 77>+ 7k FZ02 (2fAN) MYV EZ(M3IX12)(NY Y R/FH5 > [8A)
FAW207 | 4D Diff Shaft FZ02 (2pcs) 1-813012HT} Byjtton Screw(Hex/Titanium/M3x12/8pcs)
AFEZAHF—+v ~h FZ02L-B MYV EZ(M3X1B5)(NY VR /FHF > [8A)
FAW208 | stabilizer Set FZ02L-B 1-813015HT| Bjtton Screw(Hex/Titanium/M3x15/8pcs)
HDtE>%—>+ 7 KL FZ02L NGV EZX(M3X22) (N 7 X /F 5 >V [AN)
FAW210 | 4D Center Shaft L FZ02L 1-813022HT| Byjtton Screw(Hex/Titanium/M3x22/4pcs)
FAW211 HDt>#%—>+ 7 Ay 7F FZ02 92412 FHYYTIvASOY R 34mm
HD Center Shaft Cup F FZ02 Titanium Adjust Rod 34mm
HDt>%—>+ 7 NAv 7R FZ02 FYYTFIvASOY K 38mm
FAW212 | yp Center Shaft Cup R FZ02 92413 | Titanium Adjust Rod 38mm
FAW214 HDX % )Lt —Rt—/\— FZ02 -
HD Metal Servo Saver FZ02 * —E‘Bg—“/?&jg lJO‘CL\@g/\:_—“/biaa nEY,
IS4/ —t v ~ FZ02L-B z0igaE, REN—YERENTASNTVNET,
FAW218 | Aluminum Shook Set FZ02LB Noto s e aro ol sold 2 o parts
FAW217 HDE—%—~72 >k FZ02 Attention ! Certaines piéces ne sont pas vendues au détail.
HD Motor Mount FZ02 Algunas piezas no se venden por separado.
E—Y—k—h>>7U FZ02
FAW218 i
Motor Heatsink FZ02 ANT A TSV EREWEBY 1 hETE RN, ENEE]
FAW219 EB ét;_ejr i né Ezﬁ /FT\Z_OéL FZ02 Please see the website for spare & option parts prices.
STAR—ILA > 7 ~NY—)L FZ02 www.kyosho.com [=]*
FAW221 | ST Ball In-Out Tool FZ02 Y
BEfE R /X\—F V76T FZ02L-B
FA535-76M | Nletal Spur Gear 76T FZ02L-B
FABs02 | IRy /YFIL—Y 3 RT oy b
MAD VAN Non-Decoration Body Set
Ty RNy FAL—Y3VRTsty h (FOVX)
FABS02BR| \jAD VAN Decoration Body Set (Bronze)
FAB503 | X 2.F/\> VE / YFAlL—yavirTsteyh
MAD VAN VE Non Decoration Body Set
Yy RNV VEFIL—YavyhTstyh (LY R)
FAB503RD| MAD VAN VE Decoration Body Set (Red)
EZTHO0TWS BERAIAV&IRAILEY & (FZ02L-BT/R74 NV T K/2N)
Glued Tire & Wheel (FZ02L-BT/White/Soft/2pcs)
EZHO001W WAL (FZO2L-BT/EVAY—KZvhH—[RTAK~) (2KN)
Wheel (FZ02L-BT/Monster Tracker/White/2pcs)
7yvHRBIE—ILRRFYU VY (5x10x4/4N)
BRGOOTTS| Fiyorine Shield Bearing (5x10x4) 4pcs
EZT001 YAV&INA—=ILEY N (EVYAY—KTvH—)
Tire & Wheel Set (Monster Tracker)
ZF—=)LE=FA>FV (21T-48P)
PNGS4821| gteel Pinion Gear (21T-48P)
AF—=)LEZAVFY (22T-48P)
PNGS4822| gtee Pinion Gear (22T-48P)
T Iy EY (4N)
V8001-01| pifferential Packing (4pcs)
¢5.8/\—RKKR—JL (M3.0/10A)
WO136 | 5 8¢ Hard Ball (M3.0/10pcs)
58¢ ZF—JLiKk—JL (10A)
WO0201 | 53¢ Steel Ball (10pcs)
6.8mm /\—RMR—JL (BA)
Wo0202H 6.8mm Hard Ball (5pcs)
W0300 64F %> 5.8mmEOMR—)L (4A)
64 Titanium Pillow Ball 5.8mm (4pcs)
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I\yT'J— BATTERY

ACD % RAE ERES IR—=V & RA
Part Names Description No. Part Names Description

71392 SPEED HOUSE 7.2V 22HV mHhy17 71324 SPEED HOUSE 7.2V 36HV REE RENYAT
Ni-MH /Xy 7 1) — Ni-MH /Xy 71 — Ni-MH /Xy 7 1) — Ni-MH /Xy 7Y —
SPEED HOUSE 7.2V 22HV High power type SPEED HOUSE 7.2V 36HV High capacity and high power
Ni-MH Battery Ni-MH battery. Ni-MH Battery type Ni-MH battery.

GAB4201 Gens ace LiPo 4000 DRy 7Y —
ANL—KI0y 7 (45C/7.4V) | Li-Po Battery
GA-B-45C-4000- BHAHY A TNy F Y —
2S1P-HardCase-8 High power type battery

TZXAI - A1)l CHEMICAL - OIL

IACEDZE A NFS ACD NFS
Part Names Description . Part Names Description

06162 IPZE R APIE) 7 v REERHRT U R 96501 T7F¥V 27U #1000
Ring Gear Grease (3g) Fluorine special grease. Diff. Gear Grease #1000
FroEFRZ R T 7F¥JYUZ #3000
Reduces wearing of gear 96502 | piff. Gear Grease #3000
96508 HG Y34 YKV UR Va4 v NBBEIYR 96503 T7F¥Vv IR #5000
HG Joint Grease Grease for joint part. Diff. Gear Grease #5000

LB~V OTHBICHER BRENZS T 7¥ VI U #15000

Use into metal joint parts. Reduces the wear 96504 | pift. Gear Grease #15000

96505 7 7% X #30000

Diff. Gear Grease #30000

Y274 IL SILICONE OIL

IN—Y %

A E A =% S S

Part Names Description . Part Names Description Part Names Description
SIL | &Yy 7 )L#300 (80cc) SIL | ¥ Jv#)L#2000 (40cc) >V Q74 JL#40000 (40cc)
0300-8 | Silicone Qil #300 (80cc) 2000B | Silicone Oil #2000 (40cc) 400008 | Silicone Oil #40000 (40cc)
SIL | >3y )L#350 (80cc) SIL | Yy )L#3000 (40cc) SIL | Y3y 7A)L#50000 (40cc)
0350-8 | Silicone Qil #350 (80cc) 3000B | Silicone Oil #3000 (40cc) 50000B | Silicone Oil #50000 (40cc)
SIL | > a7 )L#400 (80cc) SIL | Y YA )L#4000 (40cc) SIL | Yy 7A4)L#60000 (40cc)
0400-8 | Silicone Oil #400 (80cc) 4000B | Silicone Qil #4000 (40cc) 60000B | Silicone Oil #60000 (40cc)
SIL |3y AIL#450 (80cc) SIL | ¥YU Y7 )L#5000 (40cc) SIL | Yy )L#100000 (40cc)
0450-8 | Silicone Oil #450 (80cc) 5000B | Silicone Oil #5000 (40cc) 100000B| Silicone Qil #100000 (40cc)| | &7 8
SIL | ¥V a7 )L#500 (80cc) SIL | ¥ Jv#4)L#6000 (40cc) SIL | YA L#200000 (40cc) | | for diffs.
0500-8 | Silicone Oil #500 (80cc) 6000B | Silicone Oil #6000 (40cc) 200000 | Silicone QOil #200000 (40cc)
SIL |3y )L#550 (80cc) SIL | &Y YA )L#7000 (40cc) SIL | )37 1)L4#300000 (40cc)
0550-8 | Silicone Qil #550 (80cc) 5> )¢—H 7000B | Silicone Oil #7000 (40cc) F7H 300000 | Silicone Qil #300000 (40cc)
SIL | Uy )L#600 (80cc) | | for shocks. SIL | ¥Ya>A4)L#8000 (40cc) | | for diffs. SIL | &) JvAA)L#500000 (40cc)
0600-8 | Silicone Oil #600 (80cc) 8000B | Silicone Oil #8000 (40cc) 500000 | Silicone Oil #500000 (40cc)
SIL > AV A1 )L#650 (80cc) SIL V) Q74 )L#9000 (40cc) SIL Y AVA4 )L#1000000 (20cc)
0650-8 | Silicone Oil #650 (80cc) 9000B | Silicone Oil #9000 (40cc) 1000000| Silicone Oil #1000000 (20cc)
SIL | 3> AL#700 (80cc) SIL | &Y Y74 )L#10000 (40cc)
0700-8 | Silicone Oil #700 (80cc) 10000B | Silicone Oil #10000 (40cc)
SIL |3y AIL#750 (80cc) SIL | ¥V Y74 )L#15000 (40cc)
0750-8 | Silicone Qil #750 (80cc) 150008 | Silicone Qil #15000 (40cc)
SIL | >3- )L#800 (80cc) SIL | &Y 3v A4 )L#20000 (40cc)
0800-8 | Silicone Oil #800 (80cc) 200008 | Silicone Oil #20000 (40cc)
SIL | >y )L#850 (80cc) SIL | &Yy 7A4)L#30000 (40cc)
0850-8 | Silicone Oil #850 (80cc) 300008 | Silicone Oil #30000 (40cc)

r77tY%')— ACCESSORY

RS ACEP RAE

AL NE
Part Names Description No. Part Names Description
36218 EE AT R (YT %y M) 7Y N—DIEERICRBERZST VR 790028 SPEED HOUSE C-02B ACE—7F ¥ —Yv— | Hh TA DA —hhy hFER.
Shock Absorber Pits Holder W/Magnet | Suitable Stand for shock maintenance SPEED HOUSE C-02B AC PEAK CHARGER | 1A Output Auto Cut-Off Charger.
Gens ace LiPo/ty 71) =707 95— (26t ))/RER) | %380 LPo \y7Y~-%F5707 75~ KYOSHO SPEED HOUSE YL F /Xy T ) =Fzyfi— | Ry FU—=DIVT 1 3V ZMHEEH

GACO100 | ins ace LiPo Batery Protector (26celfor Charging) | Prtetrtrtproes the LPobetery e chging| | 80207 | KYOSHO SPEED HOUSE MULTI BATTERY CHECKER | Easy measurement of battery conton
GACoto1 | Censace Pty 7Y =t =71ty 7 (BOKS( 7) | 5B, REFHCERBRE/ V7| | 55001 7.2V NIMH FJ USB F v — 2 — | § 7570 NCd Rl NMH /(7 — 578
Gens ace LiPo Battery Safe Bag (BOX type) | Proteciive bag thatis convenientfor charging and storage 7.2V USB Charger for NiMH DUSBTNIE=TARA— My NEER.

USB Charger for 7.2V NiMh

battery packs(Super Plug Type).

¥ —EIN—VIRFEL TWRWI—=Y B D ET,
z0iHE. RE/\—YREIZASNTVET.
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

¥ ART (AT 3 I~ EIFWEBY A k& B RE L, ==
Please see the website for spare & option parts prices.

www.kyosho.com [E]}
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	P001 MAD VAN C T 2_out
	P002 MAD VAN C T 2_out
	P003 MAD VAN C T 2_out
	P004 MAD VAN C T 2_out
	P005 MAD VAN C T 2_out
	P006 MAD VAN C T 2_out
	P007 MAD VAN C T 2_out
	P008 MAD VAN C T 2_out
	P009 MAD VAN C T 2_out
	P010 MAD VAN C T 2_out
	P011 MAD VAN C T 2_out
	P012 MAD VAN C T 2_out
	P013 MAD VAN C T 2_out
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	P015 MAD VAN C T 2_out
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	P027 MAD VAN C T 2 M_out
	P028 MAD VAN C T 2 M_out
	P029 MAD VAN C T 2 M_out
	P030 MAD VAN C T 2 M_out
	P031 MAD VAN C T 2 M_out
	P032 MAD VAN C T 2 M_out
	P033 MAD VAN C T 2 M_out
	P034 MAD VAN C T 2 M_out
	P035 MAD VAN C T 2 M_out
	P036 MAD VAN C T 2 M_out
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	P038 MAD VAN C T 2 EX_out
	P039 MAD VAN C T 2 EX_out
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	P044 MAD VAN C T 2 SP_out
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	P048 MAD VAN C T 2 CIS_out
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	P052 MAD VAN C T 2_out



